California Regional Water Quality Control Board
San Francisco Bay Region

1515 Clay Street, Suite 1400, Oakland CA 94612
(510) 622-2300 * Fax (510) 622-2460
http://www.waterboards.ca.gov/sanfranciscobay

@

Linda S. Adams
Acting Secretary for
Environmental Protection

Edmund G. Brown, Jr.
Governor

REVISED TENTATIVE ORDER
NPDES NO. CA0037575

The following Discharger is subject to waste discharge requirements set forth in this Order.

Table 1. Discharger Information
Discharger
Name of Facility

Facility Address

Napa Sanitation District

Soscol Water Recycling Facility, and its associated wastewater collection system
1515 Soscol Ferry Road, Napa CA 94558, Napa County

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified
[...]
2. Applicable Beneficial Uses and WQOS .........cccuieriiiiiiiiieeiieiie et F-16

3. Determining the Need for WQBELS ......cccoiiiiiiiiiiiiiicececeeneeeeeee e F-19

4. WQBEL CalCulations........ccccuiiiiiiiiiiieeciiiee ettt eta e e e eare e e e eeaveeeeeaaaeeeeennns F-27

5. Whole Effluent ACUte TOXICILY ...c.eeerueeiiiieiiieeiiesiie ettt ettt ettt ees F-39

6. Whole Effluent Chronic TOXICILY ......cceevuieriiiiiieiiieiieeieesiee et esiee et e sneereeseaeereessneenneas F-39

7. Anti-backsliding and Antidegradation ..............cocceeeiiiiiiiiiiinii e F-40

E. Land Discharge SPecifiCationS.........cccueevuiieiieiiiiiieiiieeieesiee et esee et e eveesaeeesseessneesaeseneens F-40

F.  Reclamation SPeCIfiCAtIONS ........cccueeiiriiiiiriiniiiieiieniee ettt F-40

V. Rationale for Receiving Water LIMItationS..........cccveriieriieriieeniienieeniieeieeseeereesteeeseeseneeseessseennes F-41
AL SUITACE WALET ...ttt et sttt e st e bt e st e e beesabeebeesateenbeenes F-41

B GIOUNAWALET ..ottt ettt ettt et e bt et sbeenbeeaeesaeenneas F-41

VI. Rationale for Monitoring and Reporting Requirements.............ccceeeeuieeriiieeniieeniiee e F-41
A, INIUENE MONTEOTINE ....oovtiiiiiiiieeiie ettt ettt ettt e st eeteesaeeesbeesebeenseesnseenseessseenseens F-41

B.  Effluent MONITOTING. .....cccveiiiiiieiiieeeieeeetee et et e e e e e e s teeeeteeessaeeesssaeesseeensseessseesnsseennns F-42

C. Whole Effluent Toxicity Testing REqUITEMENtS ............ccceevuieriiieiieniieiienieeie e F-42

D. Receiving Water MONIEOTING........cccouieereiieeriieeeiieeeeieeesieeesteeesteeesaeeessseeessseeessseesssseessssesnnns F-42

E. Other Monitoring REQUITEIMENES ........c.ceouiiriieiiiiiieiieeie ettt eveesaeesreeseeesaeeeea e F-42

VII. Rationale fOr PIOVISIONS ......coo.uiiiiiiiiiiieiie ettt ettt ettt ettt et e e sate e e F-43
A. Standard Provisions (Provision VILA) ........cccoiiiiiiiiii et F-43

B. MRP Requirements (Provision VI.LB) .......cccviiiiiiiiiceece e F-43

C. Special Provisions (Provision VI.C) .......cccciiiiiiiiieiiiiiieieeie et F-44

1. REOPENET PIOVISIONS ....cciiiiiiiiieiiiieeiiieesieeestee ettt e e stteeetaeeetaeestaeessseaessseeessseeessseeennseennns F-44

2. Effluent Data EValUQtion ........c.cocveiiiiiiniiiiiiieiicienie et F-44

Attachment F — Fact Sheet F-1



Napa Sanitation District ORDER NO. R2-2011-XXXX

Soscol Water Recycling Facility NPDES NO. CA0037575
3. Best Management Practices and Pollution Minimization Program................cccccceveennee. F-44
4. Construction, Operation, and Maintenance Specifications ..........cccccceeeeveeriercriereeeneene. F-44
5. Special Provisions for Municipal Facilities (POTWS Only) .......ccccoceveiniivicnieneniicnnne F-44
VIIL PUDBIIC PartiCiPation.........cccuveeiieiiieiiieiieeieeite et eete et e st esaeeseveebeeesseesaesnsaeseeesseensaessseenseensnas F-45
A. Notification of Interested Parties..........cccviriiiiiiiiiiiiieie e F-45
B, WIItten COMIMENLS ....ootiiiiiiiiiiiiieeteeeite ettt ettt ettt sae e bt s ateebeesaee e F-46
C. PUDBLIC HEATINE ..c..eiiiiiiiiiiieee ettt sttt sttt nae e F-46
D. Waste Discharge Requirements Petitions...........ccoevuiieiiiieiiieeiiiecieeceeeeeeee e F-46
E. Information and COPYING ......cccoeeriiriimiiiinienteeeterte ettt sttt ettt F-46
F. Register of Interested Persons ..........cccveeiieiiiiiieiieciicieceeeeee et F-47
G. Additional InfOrmation..........ceecuiiriiiiiieiie ettt st F-47
List of Tables

Table F-1. Facility InfOrmation...........ooouiiiiiiiiiiie ettt st F-3
Table F-2. Outfall LOCATIONS ....c..eeitieiieieetieieete ettt ettt ettt e sttt e e saeebe et e beenteeneenees F-5

Table F-3. Historic Effluent Limitations and Monitoring Data for Conventional and Non-
Conventional POITULANTS. .......ccueiiiiiiiiiiieiieieee ettt F-6
Table F-4. Historic Effluent Limitations and Monitoring Data for Toxic Pollutants.............c.cccccecueee.e. F-7
Table F-5. Compliance with Previous Order ProvISIONS ...........coecvieiiieiiienieeiiienii e F-7
Table F-6. Basin Plan Beneficial USES .........cccuiiiiiiiiiiiiiiieiee ettt F-8
Table F-7. Secondary Treatment REQUITEIMENLS ..........c.cccuieriieriieiiieiiieeieeriie e esieeeveeseeeeneeseeeeaeeseneens F-14
Table F-8. Site-Specific Translators for COPPET.......cc.cevueriiriiiiiniirieereeeeee e F-18
Table F-9. Reasonable Potential ANalYSis .........cccueveiiiriieiiieiieeiiieniieeieeete et ete et e seve et e eveeseessneenneens F-24
Table F-10. Effluent Limitation Calculations..........c.cocuiiiiieiieiiiieiieeieeie et F-37
Table F-11. Groundwater Monitoring RESUILS............ccvieiiiiiiiiiieiieciicie et F-43

Attachment F — Fact Sheet F-2



Napa Sanitation District ORDER NO. R2-2011-XXXX
Soscol Water Recycling Facility NPDES NO. CA0037575

ATTACHMENT F - FACT SHEET

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical
rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of discharge
requirements for dischargers in California. Only those sections or subsections of this Order that are
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections
or subsections of this Order not specifically identified as “not applicable” are fully applicable to this
Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Napa Sanitation District
Soscol Water Recycling Facility (Plant).

Table F-1. Facility Information

WDID 2 283009001
CIWQS Place ID 243858
Discharger Napa Sanitation District
Name of Facility Soscol Water Recycling Facility and its associated collection system
Facility Address 1515 Soscol Ferry Road, Napa CA 94558
Napa County
Facility Contact, Title, Phone Timothy B. Healy, General Manager, (707) 258-6000
Authorized Person to Sign and
Submit Reports Sharleen Maglione, Plant Manager, (707) 258-6020
Mailing Address P.O. Box 2480, Napa CA 94558
Billing Address Same as Mailing Address
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program Yes
Reclamation Requirements Yes (Regional Water Board Order No. 96-011)
Mercury Discharge
Regquirements Regional Water Board Order No. R2-2007-0077
Facility Permitted Flow 15.4 million gallons per day (mgd) (average daily dry weather flow)
Facility Design Flow 15.4 mgd (average dry weather design flow)
Watershed San Pablo Bay
Receiving Water Napa River
Receiving Water Type Estuarine
Service Area City of Napa and adjacent unincorporated areas in southern Napa County
Service Area Population Approximately 80,600 (2009 estimate)

A. The Napa Sanitation District (Discharger) is the owner and operator of the Soscol Water Recycling
Facility (Plant), a publicly owned treatment works (POTW), and its associated wastewater

Attachment F — Fact Sheet F-3



Napa Sanitation District ORDER NO. R2-2011-XXXX
Soscol Water Recycling Facility NPDES NO. CA0037575

collection system (collectively, the Facility). The Plant provides secondary treatment of wastewater
collected from its service area and discharges to the Napa River during the discharge season.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger
herein.

B. The discharge of treated wastewater from the Plant to the Napa River, a water of the State and the
United States, is currently regulated by Order No. R2-2005-0008 (NPDES Permit No. CA0037575),
which was adopted on April 20, 2005, became effective on May 1, 2005, and expired on March 31,
2010. Discharges from the facility to the Napa River are also covered by Regional Water Board
Order No. R2-2007-0077 (NPDES Permit No. CA0038849), which supersedes all requirements
regarding mercury in the Region. Permit No. CA0038849 is unaffected by this Order.

C. The Discharger filed a Report of Waste Discharge (ROWD) and submitted a complete application
for renewal of its waste discharge requirements (WDRs) and NPDES permit dated September 28,
2009. The application was deemed complete and the previous Order was administratively extended.

Il. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment

1. Facility Description. The Discharger owns and operates the Plant and its associated wastewater
collection system. The Plant provides secondary treatment of domestic, commercial, and
industrial wastewater, serving a current population of approximately 80,600.

During the wet season, November 1 through April 30, treatment processes consist of headworks,
primary clarification, secondary treatment through activated sludge systems and/or the oxidation
pond system, secondary clarification, and disinfection. Following primary clarification, a
diversion structure splits the flow; up to 8 mgd of wastewater can be treated by the activated
sludge system, which is followed by secondary clarification. The remaining flow is directed to
the oxidation pond system, which consists of four oxidation ponds over 340 acres, followed by
flocculation for algae removal and clarification. The oxidation ponds also serve as flow
equalization ponds for peak wet season influent flows. After secondary treatment, oxidation
pond system effluent is commingled with activated sludge effluent, and chlorinated and
dechlorinated prior to discharge to the Napa River. Facility improvements conducted during the
term of the previous Order include an aeration blower replacement project, a secondary clarifier
project, supervisory control and data acquisition (SCADA) system upgrades, and an
oxidation/reduction project for reducing chemical application for chlorination and
dechlorination.

The Discharger’s wastewater collection system is approximately 245 miles long and contains
three pump stations. The pump stations are equipped with an alarm system, have adequate pump
capacity, redundancy, and provision for emergency power. The Discharger has a continuous
program of maintaining and upgrading these pump stations to ensure reliability of the collection
system.

Attachment F — Fact Sheet F-4



Napa Sanitation District ORDER NO. R2-2011-XXXX
Soscol Water Recycling Facility NPDES NO. CA0037575

2. Discharge Description. The Plant has an average dry weather flow (ADWF) design capacity of
15.4 mgd. From April 20, 2005 through December 31, 2009, the daily average and maximum
flow rates from the Plant were 12.6 and 23.1 mgd, respectively.

3. Discharge Location. From November 1 through April 30, treated effluent can be discharged
from the Plant to the Napa River at Discharge Point 001 through a submerged diffuser located
approximately 160 feet offshore at a depth of 13.4 feet below the surface.

From May 1 through October 31, discharge to the Napa River is prohibited; effluent is either
stored in the oxidation ponds or further treated for reclamation use. Emergency discharge to the
Napa River during the dry season is only allowed consistent with Provision VI.C.6.c of this
Order. Special effluent limitations apply under these circumstances.

4. Reclamation Activities. During the dry season, May 1 through October 31, influent wastewater
is treated in the same manner as during the wet season. However, after secondary treatment,
oxidation pond effluent is commingled with activated sludge effluent, and followed by
coagulation, filtration and chlorination before reclamation. Flow not used for reclamation
remains in the oxidation pond system and does not undergo flocculation and clarification until
the wet season begins and discharge to the Napa River is allowed. Reclaimed water is used for
irrigation for landscaping, industrial parks, golf courses, pasture lands, feed and fodder crops, a
cemetery, Napa Valley College ball fields and landscaping, a recreational park, and drip
irrigation of vineyards. Reclamation activities are governed by a General Water Reuse Order,
Regional Water Board Order No. 96-011.

5. Biosolids Management. Sludge from the primary clarifiers and secondary clarifiers is conveyed
to an anaerobic digester. Sludge from the flocculation clarifiers and filter is conveyed to
oxidation ponds. Biosolids from the anaerobic digester are sent to the sludge holding tank and
gas holder, where the gas is used for gas cogeneration, and finally conveyed to the sludge belt
press for dewatering. Solids are also periodically removed from the oxidation ponds. Biosolids
are either stored or land applied.

6. Storm Water Discharge. The Discharger is not required to be covered under the State Water
Board’s statewide NPDES permit for storm water discharges associated with industrial activities
(NPDES General Permit No. CAS000001) because all storm water flows in contact with
equipment or wastewater at the Plant and the pump stations serving the Plant are collected and
directed to the oxidation ponds for treatment.

B. Discharge Point and Receiving Waters
The location of the discharge point and the receiving water are shown in Table F-2 below.

Table F-2. Outfall Locations

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude g
Secondary Treated
001 Municipal 38°14’ 09” N 122°17° 10" W Napa River
Wastewater

Attachment F — Fact Sheet F-5



Napa Sanitation District

Soscol Water Recycling Facility

ORDER NO. R2-2011-XXXX
NPDES NO. CA0037575

The Napa River is located within the San Pablo Basin watershed. The discharge to the Napa River
is a shallow water discharge because the discharge does not always receive 10:1 initial dilution.

C. Summary of Existing Requirements and Self-Monitoring Report Data

Effluent limitations contained in the previous Order (Order No. R2-2005-0008), as amended by
Regional Water Board Order No. R2-2010-0056, which implements copper and cyanide site-
specific objectives, and representative monitoring data from the term of the previous Order are
presented in Tables F-3 and F-4, below.

Table F-3. Historic Effluent Limitations and Monitoring Data for Conventional and Non-
Conventional Pollutants

Effluent Limitations

Monitoring Data
(From 10/05 to 12/09)

Parameter Units onth Woek] il
onthly eekly aily . I
Average Average | Maximum Highest Daily Discharge
Wet Weather (November 1 — April 30)
5-day Biochemical
Oxygen Demand (BODs, mg/L 30 4 - 36
Total Suspended Solids
(TSS) mg/L 30 45 --- 32
Oil and Grease mg/L 10 - 20 <5
pH S.u. Within 6.0 — 9.0 6.0-8.2
Chronic Toxicity TUec Single sample maximum <20 TUc Single sample maximum 6.1 TUc

3-sample median <10 TUc

3-sample median maximum 4.0 TUc

Dry Weather (May 1 — October 31) (Emergency Discharges)
BOD; mg/L 10 20 -
TSS mg/L 20 30 ---
Oil and Grease mg/L 10 --- 20 <5
pH s.u. Within 6.5 — 8.5 7.0-175
Chronic Toxicity TUc Single sample maximum <1 TUc Single sample maximum 6.4 TUc
All Year
Enterococcus Bacteria MPN/100 mL 331 89 38.2
Chlorine Residual mg/L -- - 0.0 <0.02

Acute toxicity

% Survival

11-sample median: > 90%
11-sample 90" percentile: > 70%

Minimum 11-sample median: 100%

Minimum 11-sample 90" percentile:
100%

Legend to Table F-3:

Unit Abbreviations:

mg/L = milligrams per liter
% = percent

s.u. = standard units
MPN/100 mL

Footnotes to Table F-3:

< = Non-Detect
[1]

Attachment F — Fact Sheet

= Most Probable Number per 100 milliliters

The Enterococcus limitation is expressed as a 30-day geometric mean.



Napa Sanitation District

Soscol Water Recycling Facility

ORDER NO. R2-2011-XXXX
NPDES NO. CA0037575

Table F-4. Historic Effluent Limitations and Monitoring Data for Toxic Pollutants

Effluent Limitations (F?gﬁ]mfg/gggot)ﬁ%g)
Parameter Units i i

Monthly D"fl'ly Ig[:lirll;n Mgﬁim Highest Daily

Average | Maximum Maximum | Average
Wet Weather (November 1 — April 30)
Copper pg/L 61 120 - -—- 9
Mercury ng/L - - - 0.087 0.0054
Nickel pg/L 8.0 9.5 --- --- 5.8
Selenium png/L - - 5 - 2
Cyanide ng/L 18 47 - - 13
Dry Weather (May 1 — October 31) (Emergency Discharges)